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Pre-primary prophylaxis
2z ## (Fa-Yauh Lee)
£33 - Recommendation 1
CEAEEDETSTA R RS P E MR B RE SR T N
&FEwY 3k (IV)-
Screening esophagogastroduodenoscopy for the diagnosis of esophageal and
gastric varices is recommended when the diagnosis of cirrhosis is made (IV).

£33 - Recommendation 2
MASERG G2 R RE R RS 23 B RE - K
HoARITH R RFELRE - TR RHITH LY FERAR
AR ARG B TR CEMREKREIV) -
In patients who have no varices on the initial screening endoscopy, it should be
repeated every 2-3 years in patients with compensated cirrhosis and annually
in patients with decompensated cirrhosis. If there is evidence of hepatic
decompensation during the follow-up in patients with compensated cirrhosis,
endoscopy should be done at that time (V).

#3# = Recommendation 3
g NG AE RS EERY EA L) (F1 A E £S5 mm) < G
Fod sR(2F2 & 2 2>5mm) > F BRI RS §OE 2 iE(lV) o
On esophagogastroduodenoscopy, esophageal varices should be graded as
small (F1 or <5 mm) or large varices (>F2 or >5 mm) and noted for the
presence of red signs (IV).

# % Recommendation 4
LT A E R T SR R 7 R Y 2LE R B R BRECAITD T G
o ke 4 (1) o
In cirrhotic patients without varices, non-selective 3-blockers cannot be
recommended to prevent variceal development (1).

#3#% 7 Recommendation 5
RIRAFHIRR S LS TRPTA o 4 AF G A MR T S R EE
o0 B R ROTE A TRR R T Y RBIETEIRR S L()
Assessment of hepatic venous pressure gradient is the best predictor of
complication or variceal development in cirrhotic patients and should be used in
patients with compensated cirrhosis in clinical trials (11).

23+ Recommendation 6
BEMELTV T RAZRIPPIEPARERELE LT RETZ TR
- HEE) -
Capsule endoscopy requires further study if it may be a reasonable alternative
to esophagogastroduodenoscopy (ll).
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Primary Prophylaxis for Variceal Bleeding
W54
##3#%- Recommendation 1

A SEFPAFIT N2 <Smm)ag#Frie 5k, B Py 2d v e HiF
7 47 5 1 & Child A —“‘Ff » ZLEH M A A %R (non-selective
B-blockers (nadolol & propranolol))se+ % g & * > fa 2 £ Hp»c 3 & AFgz > 7]
AT AL n CRD R AQ E PN R BRSO R R
& &)(IV) -
Patients with small (F1 or diameter <5 mm) esophageal varices on which there
is no red color signs or such patients having Child A of liver reserve,
non-selective B-blockers (nadolol or propranolol) could be used to prevent
variceal bleeding. Such patients could also be just followed up without any
treatment because long-term benefits of non-selective (-blockers have not
been established (1V).
For patients without treatment, another panendoscopic examination should be
performed in 2 years.

e 3= Y Recommendation 2
hHSEEF LA S E R R H F”‘.3:52%::’95\3,&75‘1“*5%%#6‘29_%;Fi%
Child B/C E% J& i * non-selective B-blockers 123 [ &g # 7% 3k 1w (IV) -
Patients with small esophageal varices on which there is red color sign or such
patients having Child B/C of liver reserve could be treated with non-selective
B-blockers to prevent variceal bleeding. (1V)

#3 = Recommendation 3

Hediipd ] < (L >5mm 1) S rid ko kAl g e d g dE
AT R Child A » gL 4 g * non-selective B-blockers - FREEET

i * B-blockers 2. # L p e JR* S m 2 < H gl it ~ 9 #FrRd 55_ ’ﬁ i d jik
R 2 FAAR G i~ Child B/C > 5 g i@ P ARELS B IR

% 3R ﬂ (1) e
Prophylactlc use of non-selective B-blockers could be recommended in
preventing variceal bleeding in patients with large (>F2 or diameter >5 mm)
esophageal varices on which there is no red color signs or such patients having
Child A of liver reserve. Endoscopic variceal ligation (EVL) should be used
instead when patients have contraindications to use 3-blockers or could not
tolerate side effects of B-blockers ~ red color signs are present on esophageal

varices or Child B/C of liver reserve is noted (l).

i#3%r Recommendation 4
Nitrates(H jp g * & & & B- bIockers) shunt therapy & sclerotherapy ' 7 & i¢
*INIEIE G R 557 At (1) e
Nitrates (alone or in combination with non-selective (3-blockers) ~ shunt therapy

or sclerotherapy should not be used for preventing variceal bleeding in such
patients.

#3% 7 Recommendation 5
WAHSE TG 5 FRA KPP R R FTHRERT S IR
No enough results have been obtained from randomized controlled trials (RCTs)
for preventing gastric variceal bleeding.



Liver cirrhosis patients
(detected during long-term follow-up or incidentally)
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Panendoscopic exam.
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MR A2 B0 IR (F1) B R BT £ 9 12%:n4 §d 118
* % A PR3 E P 31% 0 A & £ Tl @ R TR I R 4R i © i Child
BIC it & $ 54 56 1 MIMizd et o (1)e Fm BAEE ¢ 4 R3] 6 if 5%
gz P d l‘ﬂ’léﬁj,}\Z-&y 12% 3w > 2. allg”"IfL‘*gf';: °

- R F AT RERERIOF D SEF R AT AL 0 PR E R

ooy
o (ﬂ\fv

7 - @ meta-analysis » & 3 B E § A SEFRS R A B A ST H R 2
Tk y o R 2LEE M A R A Gredrd) (non-selective B—blocker, NSBB)
VUARRF S AR SRAT R Nk 2ok E o R 2 E (S RY X AL 2 :':Ji—, 5 T7% >
PR RSP AR G EETA 2 i D 2% BRI ] L A2
HMELE -(2)

Y4 AT AR G A S EE%e k2 %< (enlargement) 2 H R+ NSBB
2 B o Cales’® ¢+ ()8 - B R #% > £t i 206 54 it ,@,.—g ' BT fie
ko - ®is A X 160 mg propranolol > ¥ - ik placebo o # ¥ 79 il G #%
¥ %E P R 127 (2. G #FIRW R E DT Smme i HR2 £ (5 ,;ﬁ’égw;\ A A% b

% propranolol =3 & 31% # R eis 14% w3t P 5 RG L x2 £ 8- Merkel
E4(4) el 161 EAEA R LA AE RS R LS EFE TR R A
i koA HFEKE X 62 mg nadolol - placebo ° i HE3 E 1S FE S L A GE HR
52 vt & fonadolol ia % =5 11% > placebo =% 37% > %3t 3G &2 £ 8 -

AAies Bl ﬂf‘ﬂ%@_'“ 1o 2E2F LTRhd% s RFFE R - 4
A aFA 1 IR A mﬁi*”w w2 BH2iepAp A g H endpoint ¥ 3 g T A
% 58 HVPG (hepatlc vein pressure gradient) 2 3 4c > %W R L o FH LA
AEF a2 B o S BE o BAFNT T g AT H R -
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2008 &5 SE#FIRA K oL oA 9]
2008 guidelines for the management of acute

gastroesophageal variceal hemorrhage
3 Et
i3 - Recommendation 1

AL L A SR R %;f;;,;q& E# I LHE W BT R
VR A v B2 I FEFF N 0 TELS %Jﬂ. B4 R Ik A E @ﬁi%]ﬂ_ ’
aFEd Sk iE T o =% 8g/dl i op () -
In patients with liver cirrhosis and acute gastroesophageal variceal bleeding,
intravascular volume support and blood transfusion should be undertaken but
with caution, with the goals of maintaining hemodynamic stability and a
hemoglobin of approximately 8 g/dl, depending on patient’s co-morbidities, age,
hemodynamic status and presence of ongoing bleeding (Il).

#3% - Recommendation 2
VR L A AN SR RN L G ELS B (BE T R )DIp L £
(I) - # %1 54 quinolone(s& 2 v PR )* © PR quinolone &_if L E # (1) -
Short-term (maximum 7 days) antibiotic prophylaxis should be instituted in any
patients with cirrhosis and Gl bleeding (I).Intravenous quinolone (in whom oral
administration is not possible) or oral quinolone is the recommended antibiotics

(1.
Li‘%i:: Recommendation 3
LT SEFRY RN Al Bk ‘Fﬁff?lj(somatostatin octreotide,
vapreotlde terlipressin) & AR 4% 16 ﬁ 2 awi} L - (1) HT D TR 2
AT EEEr 25 x(l)-
In suspected variceal hemorrhage, pharmacological therapy (somatostatin,

octreotide, vapreotide, terlipressin) should be initiated as soon as possible
before endoscopy and continued for 2~5 days after diagnosis is confirmed (I).

##%r Recommendation 4
O TR ARSI B R ETT SR R DR (IV) o
LETE A D P 3w 7 ARSI R () o
3@% R SR A N AR RIS S RAERE() -
B SR G P ARBL AR L R E ()
Endoscopy should be performed to diagnose variceal hemorrhage as soon as
possible (IV), and endoscopic treatment is recommended when variceal
hemorrhage was the cause (l).
Endoscopic variceal ligation is the preferred method to treat acute esophageal
variceal hemorrhage (I).
Endoscopic injection of cyanoacrylate is the preferred method to treat acute
esophageal variceal hemorrhage (I).

i#3#% 7 Recommendation 5
IR £ LT SRR RS EE LI ke L Nl T
#F(TIPS) (1) -
TIPS is indicated in patients in whom hemorrhage from gastroesophageal

variceal hemorrhage cannot be controlled or in whom bleeding recurs despite
combined pharmacological and endoscopic treatment (1).



i#3#% -+ Recommendation 6
BRARSIGHE TIPS % g2 2 T 72 N chyp 4 VA RN T SERE
TR Edyant & 22 0 e ¥ ek Kk 3 428 24 ) () -
Balloon tamponade should be used in massive bleeding as a temporizing
measure (maximum 24 hours) until a more definitive therapy (such as TIPS or
endoscopic treatment) can be instituted (ll1).

#3#% - Recommendation 7
R A B R R TR N 2 Bn(l)
Patients with cirrhosis who survive an episode of acute variceal hemorrhage
should receive therapy to prevent recurrence of variceal hemorrhage
(secondary prophylaxis) (1).



TFL T SRR s 4 5]
EV rebleeding Guidelines

B4R

#3% - Recommendation 1
AR SRR N > THPR Y LEEM B B ErH & R LR
M B X Bre g H % isosorbide mononitrate > & 2 M B X BIEUTH Z LA

(1) -
To prevent E.V.R, non-selective B-blockers, E.V.L, B-blockers plus isosorbide
mononitrate or B-blockers plus EVL can be employed (1).

#3% - Recommendation 2
FRBELBESLEFE P X BRSNS SR e 2 F ML o T S g A 2
BB X BreerH 2 BB (V) -
If rebleeding occurs after p-blockers or EVL alone, Combination of B-blockers
and EVL is the first choice until variceal obliteration (1V).

b

#3 = Recommendation 3

BB RAE G E R SRR ﬁ FEYET OB IR R A G
N> Z>REEFK S A wf’r—»\’F’J}a ERTAS ‘1'57\ T (V) #o%d k) £ {8 > 2

R T B OSE T OB BE R 7 EEE(V) -

Using EVL to prevent EVR, EVL should be performed regularly (l), the optimal
interval awaits further investigation (IV).

After variceal obliteration, surveillance endoscopy at intervals of 3~6 months
is recommended to detect variceal recurrence (1V).

##%r Recommendation 4
B BRGERIE GEHFRY RE D o B AR &2 A Ro(]) e
EIS does not enhance the efficacy of EVL in reducing variceal rebleeding (1).
#3% 7 Recommendation 5
B Bk 2 R AL DL L % TR S HERFN & B A
(TIPS) » 4 i = fie(i * > & i fom R ) 2 575 e (1) -
Patients rebleed after medical therapy and EVL, either TIPS, shunt operation
(suitable for good liver reserve) or liver transplantation could be considered(lll).
3%+ Recommendation 6
TR EE D o TR AR SR ST L F A i e(TIPS)
(N> 22 EAFEHFFRIBER2FL > FANE- - PG FE-H2F7F o
To prevent gastric variceal rebleeding, either histoacryl injection or TIPS can be
employed (I).Both the interval of injections and whether variceal obliteration is
required await further studies.
i#3#% - Recommendation 7
ELIE R RE Mn 0 3 FLE-H 277 (V) The use of medical
therapy in reducing gastric variceal rebleeding awaits further studies (IV).



2008 *F#L i Lok ioFdp 5]
2008 Management of Cirrhotic Ascites

P AR~ R TR
Yen-Cheng Chiu, Ting-Tsung Chang
1.3 % # %7 Evaluation and Diagnosis
#3#% - Recommendation 1
BRugp A 2 LA TRkt &3 PREORTE SR E o R d X K
(1) -
Abdominal paracentesis should be performed and ascitic fluid should be
obtained from inpatients and outpatients with clinically apparent new-onset
ascites (Il1).

Lf:i; - Recommendation 2
ERFLELE ISR R e T 2k E A R EF () -
It is recommended that patients give informed consent for a therapeutic or
diagnostic paracentesis (lll).

#3#% = Recommendation 3
ok X R R L e iR A Bk B os & k2 B i
F=a Z () -
The initial laboratory investigation of ascitic fluid should include an ascitic fluid
cell count and differential, ascitic fluid total protein, and serum-ascites albumin
gradient (llI).

# % Recommendation 4
FRAL KT R L Bk FEE I 2 REBEIPNEFEE > T NS
B R P mv; ?ota w ZR() -
If ascitic fluid infection is suspected, ascitic fluid should be cultured at the
bedside in blood culture bottles and examined by microscopy for a neutrophil
count (I1).

#3% 7 Recommendation 5
B A ARSI A g & A % () o
Other studies can be ordered based on pretest probability of disease (lll).

R A
#%M&%% E e Rl ZET i iR i
CIEERS) A~y WA RE R B E WAL 2 BE fis ik B
v}v R mre § e
¥ WA fiF = e fig e F g
PR e ¥ 1 % Rkt

RS} d i 5 RRE




Table. Ascitic Fluid Laboratory Data*

Routine Optional Unusual Unhelpful

Cell count and Culture in blood culture AFB smear and pH

differential bottles culture

Albumin Glucose Cytology Lactate

Total protein Amylase Triglyceride Cholesterol
Lactate Bilirubin fibronectin
dehydrogenase
Gram’s stain Glycosaminoglycan

2. =% Treatment
® 45 ¢ i Dietary salt restriction
#3% > Recommendation 6
G ? MRS F P Y F 7 87 mmol 4hchiE WA & (4p % >t F p 2000 mg
cigp % 5. @) (1) -
Dietary salt should be restricted to a no-added salt diet of 87 mmol sodium per
day (2000 mg per day, 5 g salt/day) ().

® *L.kéng & Role of water restriction
i#3#% - Recommendation 7
% E %p\ ergp | 3t 120-125 mmol/L - F Rl 3 f LRI -
Fluid restriction is not necessary unless serum sodium is less than 120-125
mmol/L (111).

® |7 Diuretics
=3 ~ Recommendation 8

ok E - USSR RZEE B+ spironolactone » R AR B L ET #F o 4o
B R FH R BT AZRIE R B AR RE AR T W 4
frusemide(l) - % S R A PR AR () o

First line treatment of ascites should be spironolactone alone, if there is no
contraindication, such as hyperkalemia and impaired renal function. If this fails
to resolve ascites, frusemide should be added with careful biochemical and
clinical monitoring (I). Diuretics should be discontinued when encephalopathy
occurs (I11).

® LAk M-k 2 Therapeutic paracentesis

#3141 Recommendation 9
FHAF SRR S E R sk 4 2 (l) o
Therapeutic paracentesis should be performed in patients with large or
refractory ascites (l).



#3#% -+ Recommendation 10
- - A RS A )R A BT FAWEA BB E 2
Agokisa L 8gv v (A% 30EF 3 o2 G%-kAF L 100 ml 920% % F-9 ) (I)°
Large volume paracentesis (<5 liter) should be performed in a single session
with volume expansion being given once paracentesis is complete, preferably
using 8 g albumin/liter of ascites removed (that is, , ~100 ml of 20%
albumin/3L ascites) (I).

® FFEWMp o g A A (TIPS)Transjugular intrahepatic portosystemic
shunt (TIPS)
#3% L - Recommendation 11

ST RS R A B R A SR R E i g gk
TIPS 7 * $i55(l) -
TIPS can be used for the treatment of refractory ascites requiring frequent
therapeutic paracentesis or hepatic hydrothorax with appropriate assessment
of risk benefit ratio (1).

® FEg# 4e Liver transplantation
#3#% -+ - Recommendation 12
(R R Rl B S A A (K
Liver transplantation can be considered in patients with refractory ascites (lll).
® i ;5% Other treatment
#i#% -+ = Recommendation 13
FF Lo AL T B R s A R AR R g SO T S FIIR KGR g i
R (1) -
Patient with cirrhotic ascites should receive appropriate treatment for the
underlying etiology of cirrhosis, if available (I11).

3. "% g i ¥ Hepatorenal Syndrome

#3#% -+ = Recommendation 14
fois e ¥ - AEFT R GHE B RIS B9 & W P REER e
terlipressin (1), octreotide % midodrine (Ill) -

Albumin infusion plus administration of vasoactive drugs such as terlipressin (1),
octreotide and midodrine (lll) should be considered in the treatment of type |
hepatorenal syndrome.

#3% -1 7 Recommendation 15
WAV A G Rk F - APFEOREER R EEA RFEA ()
Patients with cirrhosis, ascites, and type | hepatorenal syndrome should have
an expedited referral for liver transplantation (ll1).

4. p g = FES L Spontaneous Bacterial Peritonitis
® ¥ ¥rDiagnosis
® -k 447 Ascitic fluid analysis
® E-k3z % Ascitic fluid culture



=31+ Recommendation 16

A1 A T & g R m’% Rt =N 2= :Fl;r;);%a&gﬁ 7T R K (] o
A diagnostic paracentesis should be performed in all cirrhotic patients with
ascites on hospital admission (I).

£+ - Recommendation 17

A1 A T £ R m’% Ao AR Aok R HiEpE o @ ;}éﬂ;‘—%;fﬁ;% N
THAXFLNEP L FF D0 IR S BEL Y-k () o
A diagnostic paracentesis should be performed in all cirrhotic patients with
ascites in those who have signs and symptoms of peritoneal infection, including
the development of encephalopathy, renal impairment, or peripheral
leucocytosis without a precipitating factor (l11).

#3% L ~ Recommendation 18

¥ TR T L eHR P v—%’ ¥oiu w3k P 2250 cells/mm?® B o e h KR en
B9 FCLDH - §EBEZ RF RS > uFT g Er g () -
When the ascitic fluid of a patient with cirrhosis is found to have a PMN count

>250 cells/mm3, it should also be tested for total protein, LDH, glucose, and
Gram’s stain to assist with the distinction of SBP from secondary peritonitis

(1.

7oK Treatment

F#2 % Antibiotics

B A he F-9 o 2 Albumin infusion in SBP

#3% -+ 1 Recommendation 19

B AR erh Y i skdep >250 cellsimm® > fim it 3 Sskibingd %
e (1) o

In patients with an ascitic fluid neutrophil count of >250 cells/fmm3, empiric
antibiotic therapy should be started (I).

3% - -+ Recommendation 20

¥ = REpIe F FF 4 cefotaxime “inf p FiEwmE N > 2 AR L
T EMET T () -

Third generation cephalosporins such as cefotaxime have been most
extensively studied in the treatment of SBP and have been shown to be
effective (l).

#3#% - + - Recommendation 21

4 i A Bk p mv;; J e ok Ih#icp < 250 cells/mm? [\ 2 gV S
(4oB8 B >37.8C "R )» BEL SohMaiid 258 blir L2 FR 4 S5 pF
& 8 | i p 5 cefotaxime 2g (lll) -

Patients with ascitic fluid PMN counts <250 cells/mm3 and signs or symptoms
of infection (temperature > 100°F or abdominal pain or tenderness) should also
receive empiric antibiotic therapy, e.g., intravenous cefotaxime 2 g every 8
hours, while awaiting results of cultures (lll).

#3#% - + - Recommendation 22

NS

fe o p 3t ihhe FUAGORC L S 4 o A TR XA RGP Bz e B B
RESTHEST A5 25 dd Fd CRFLEFZAFRESTHELT 120
o F-v (1) o

Patients with SBP and signs of developing renal impairment should be given
albumin at 1.5 g albumin/kg in the first six hours followed by 1 g/kg on day 3 ().



i#23#% - -+ = Recommendation 23
3R A i L g 4 R R s TR (1) -
All patients with SBP should be considered for referral for liver transplantation
(1.

® 3z Prophylaxis

#3% - L+ » Recommendation 24
(RN R SR ) STel RS S SER TR 4 o PE norfloxacin 400 mg/day
(2% trimethoprim/ sulfamethoxazole # ciprofloxacin 500 mg/= )e3g 7 1275
(1) o pha2ir i F & o BF L s o
Patients recovering from one episode of SBP should receive prophylaxis with
continuous oral norfloxacin 400 mg/day (or trimethoprim/ sulfamethoxazole, or

ciprofloxacin at 500 mg once daily) (l). This result should be investigated for in
Taiwan.

#3% -+ 7 Recommendation 25

F O T ]];5 S-SR B lE Mmoo LA BIP(7T X )Af- XA X en norfloxacin
(¢ trimethoprim/ sulfamethoxazole)ix 5 » " d smF LR # 5 #3010 & din o
a0 ¥R S quinolone A (1) o

Short-term (7 days) inpatient twice-daily norfloxacin (or trimethoprim/
sulfamethoxazole) should be given to prevent bacterial infections in patients
with cirrhosis and gastrointestinal hemorrhage; a quinolone antibiotic can be
given intravenously while the patient is actively bleeding (I).

##% - ++ Recommendation 26
SR (b ;’;; ALK 0 BRI R B e o Aok R iy FER <15
g/dL ¥ 3 P &g 23+ % :BpF(Child-Pugh score >9 4 ¥ w F"2 % >3 mg/dL)# %
¥ i ,\#F(n- 7 “’“ﬁlﬁ’x/}r%}i >1.2 mg/dL ~ & % R E ¥ >25 mg/dl— Ao /}i TAHER

<130 MEQ/L) > =R 7 43w (lap A )R EH (P L p L )E P
norfloxacin (& trlmethoprlm/ sulfamethoxazole) s 5 (1) = p2E 3% f—,'f-,' f o B
1 FERS ©

In patients with cirrhosis and ascites but no gastrointestinal bleeding, either
short-term (inpatient-only) or long-term outpatient use of daily norfloxacin (or
trimethoprim/ sulfamethoxazole) can be justified when the ascitic fluid total
protein is less than or equal to 1.5g/dL) with evidence of advanced liver failure
(Child-Pugh score >9 points with serum bilirubin level >3 mg/dL) or impaired
renal function (serum creatinine level >1.2 mg/dL, blood urea nitrogen level
>25 mg/dL, or serum sodium level <130 mEg/L) (I).This result should be
investigated for in Taiwan.



